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The cementitious fire protection coatings of FIRECUT F-1 is designed for steel construction so as to
have excellent adhesion to steel substrates. FIRECUT F-1 is formulated with materials suchas cement,
vermiculite, fiber (asbestos free) and some other inorganic materials. where it shows the toughness
and strength of concrete as well as the flexibility of the crosslinked net work of fiber. The physical
properties is significantly better than equivalent” products in the Market.

When it was burned in the fire, no smoke was produced. After the burning, the burned coating kept
as strong as it was before the burning and therefore, it will not be destroyed by the occurred wind-

Storm in fire Accidents.
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FIRECUT F- I shows excellent raling compared to
the equivalent products, classified to U.S. By the
Underwriters Laboratories Inc, according to the

As it is applied and dried on the steel. FIRECUT
F-1 is tough and light. The impact resistance,
compressive strength and bending durability are
significantly higher than equivalent products. The
coefficent of heat-transfer is very low, close to standard of ASTMEI 19(UL263).

that of Vermiculite.
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F-1 can From the test by Union Chemical Lab, of

Industrial Tuhnn%ng\" Research Institute, it shows
that FIRECUT F-1 does not contain any asbestos.

Due to the components FIRECUT
prohabit the oxidation ofiron, it is not corrosive

to the steel Substrate.
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FIRECUT F-1 is mass produced by totally

automatic machines, so that its uniform and stable
and can be reliably supplied to the customer.
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FIRECUT F-1 shows excellent physical properties.
It has been tested by the public testing institutes
according to standerd, and the results are better
than those of the equivalent Products.
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* UL Design No.D778 Protected Floor / Ceiling Systems

* UL Design No.N768 3-Beams Only-Floor Systems

UL Design No.Y701 Columns-H types

* UL Design No.Y703 . Y706 . Y711 Columns-Tubing &
Piping types
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FIRECUT F-1shows an excellent fire-protecting
ability. As shown in the picture, after being burned
for 5hours, the deflection the restrained beam
coated by FIRECUT F-1with the thickness of 3 hours
rating was with in the allowable range.

8 TULHRK
£ [ Underwriters Laboratories Inc. Ji% B A g 5 AR
BRI R A H A SRR K A58 L
The product and sampling was supervised under
the representatives from Underwriters those materials
has been classified bythe Underwriters Laboratories

Inc. And as indicated in the UL Fire-Resistance
Directory.
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FIRECUT F-1 can be sprayed by mixing with
water. It has a advantage that the good workability
is accompanied by antisagging property, i.e., One
coat canreach more than 25mm without sagging.

FIRECUT F-1 has an excellent adhesion ability to

steel substrates,thusit can be sprayed on the steel
substrate without precoat or adhesion promoters.
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color : gray
AR - fE2Smmll O (ESEET)
Thickness Without Sagging : more than 25mm per coat
~ (under appropriate application)
pHIE @ 1244
pH: ca. 12
B ¢ | skety st
Packaging : | 5kg/bag
WLT5T5 ¢ Rk F 138 %
Application : spray or trowel
R — e
Numbers of coats : one or more coats
R ER - i
Substrate : steel
AL IRF ] = ML BE2-6/)N IR
Time for curing : 2-6hrs. for tack-free
BESO%5HE ¢ SA S days for reaching 50% strength
BE70%5R)E ¢ 10K 10 days for reaching 70% strength
BE98%5H L : 28 K 28 days for reaching 98% strength
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YUNG CHI PAINT & VARNISH MFG. CO., LTD.
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26, Yen Hai 3rd Road, Kaohsiung, Taiwan.

Tel . 886-7-8713181 Fax:886-7-8715443
http . .www.rainbowpaint.com.tw
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Sole Agent For Rainbow Paints

E# EREIRCRES0TE, WEmEEET01906%
Unit 1906, 19/F1., Bonham Trade Centre,

50 Bonham Strand East, Sheung Wan, Hong Kong
Tel : 852-2850 8518 Fax : 852-2850 8515




